Ramagundam Fertilizers & Chemicals Limited
(A Joint venture company of NFL, EIL & FCIL)
Site Office: Fertilizer City,
Ramagundam-505210,
Dist- Peddapalli, Telangana

E-TENDER

Yender/Misc:/TSSTP/ 0&M/2024/31
e-Tender EventID : 56766 ' - -

JULY-2024

Page 1 of 75




TABLE OF CONTENTS
This Tender Document (AS ISSUED TO CONTRACTOR) Consists of the following:

Sr. no.Description Page No.
1 [INSTRUCTIONS TO TENDERERS FOR E-TENDERING 3-7
2  |Notice Inviting Tender 8-10
3 |Definition of Terms (Annexure-I) 11-12
4  [Eligibility Criteria (Annexure-II) 13-14
5 |Peclaration Form I (Annexure III) ' 15
6 |Declaration Form II (Annexure IV) 16-17
7 |E-Banking Mandate Form (Annexure~V) T, 18
3 Scope of work & Assocuated Terms, Tlme_ Schedule (Annexure VI) 19-22
[...]
Tag No-310-AG-407-B DE-6204-27 Set
15,25 { Equipment name-ALUM AGITATOR MOTOR NDE-6204-27

Tag No-310-AG-405-A DE-6204-27 Set
15.26 | Equipment name-ANOXIC AGITATOR MOTOR NDE-6204-27

Tag No-310-AG~-406-A DE-6204-2Z Set
15.27 | Equipment name-ANOX!IC AGITATOR MOTOR NDE-6204-22

Tag No-310-P-412-A DE-6202-Z Set
15.28 | Equipment name-NAQCL DOSING MOTOR NDE-6202-Z

Tag No-310-P-413-A DE-6202-Z Set
15.29 | Equipment name-CITRIC DOSING MOTOR NDE-6202-Z

Tag No-310-P-418-A DE-6205-22/C3 Set
15.30 | Equipment name-SCREW PUMP-MOTOR NDE-6204-2Z/C3

Tag No-310-P-418-A DE-6205-2Z/C3 Set
15.31 | Equipment name-SCREW PUMP-MOTOR NDE-6204-27/C3

Tag No-31-FP-419 DE-6205-2Z2/C3 Set
15.32 | Equipment name-FILTER PRESS NDE-6204-22/C3

Total for Price Schedule-ll for 12 Months (in X)

oo

Page 53 of 75




Net Total per Annum for O&M including consumables for 12 Months

(Price Schedule I + Price Schedule II}

Add GST @ 18%

Grand Total Value of Contract(in Figures) incl, GST

Note to bidders

i | The Rates quoted should be inclusive of all Taxes except GST, other Statutory Levies to be payable unless
specified to the contrary in the bid all present taxes and statutory levies shall be borne and paid for by the

bidder. Payment of the taxes and other statutory levies shall be the responsibility of the bidder and shall not
be payable by RFCL.

Bid shall be evaluation of price bids shall be on overall total basis (Price Schedule-l  Price Schedule-It)

3 | Quantities of consumables mentioned in the Price Schedule-II are tentative and indicated for the purpose of
evaluation of bids. However, actual quantities may vary. RFCL does not guarantee the quantum of work.
Payment will be made on actual basis. The rates for consumables shall remain firm throughout the currency

of the contract. RFCL reserves the right to procure consumables in any quantity up to the completion of
contract.

Signature &
Stamp of
Bidder:

Name of
Bidder:

Date & Place:

Page 54 of 75




Annexure-XiV

Undertaking on Bidder’s letterhead: -

Wlth reference to NIT No RFCL /SITE-Tender/Misc./TS-STP/ O&M/2024/31 dated
02.07.2024 of Ramagundam Fertilizers And Chemicals Limited, Ramagundam for, at RFCL
Ramagundam site l/we S/0.Shri.

R/o
Authorized Representative of (the Institution)
do solemnly affirm and declare as under: -

i) That our Institution/sister concern etc. has not been blacklisted or put on holiday
by any Institutional Agency/Government Department/Public Sector Undertaking.

i) That no other Institution/Sister Concerns/Associates belonging to the same group
are participating/submitting the Tender for the job.

i) That the information furnished by me/us in respect of above Tender is true and
cotrect and nothing has been concealed. In case any of information is found to be
false and incorrect at any stage, RFCL shall be fully competent to take the
necessary action as deemed fit.

SEAL & SIGNATURE of the Bidder
Verification:

Verified that the contents of the above paras of my affidavit are true and correct to the best
of my knowledge and belief and nothing has been concealed therein. Verified at .......
.......... on this ....day of .......2024.

SEAL & SIGNATURE of the Bidder

CAM | Page 55 of 75




Check List of documents te be submitted by Bidder
{Please write Yes/No/NA in Colummn IIJ]

Annexure-XV

Sl. | Name of Documents Yes/No or N/A

No

1 | Cost of Tender documents: (Rs. 1000/-}

DD No., Amount Date or
UTR no. Amount Date

EMD {Rs 100000/-}

DD No. Amount Date or
UTR no. Amount Date or
BG No. Amount Date

2 Whether all the pages of tender document are stamped and signed &
properly tagged with all documents?
Whether Declaration form-l is filled up?

4 Whether declaration form-Il (bidders' details) filled up?

5 Whether e-banking mandate form is filled up?

6 Whether self-attested copy of registration of the firm (for partnership
firm or Pvt. Ltd./ Pub. Ltd. company) is enclosed?

7 Enclose latest notarized affidavit towards sole proprietorship of firm/ Self
Attested Partnership deed or incorporation certificate of
Company/Article of Association /Memorandum of Association as
applicable)

8 Self-attested copy of PAN Card

9 Self-attested copy of GST Certificate

10 | Self-attested copy of EPF Certificate

11 | Self-attested copy of ESI certificate.

12 | Power ofAttorney in original, in case tender document is signed by
person other than tenderer or tendering company.

13 | Undertaking on Party's letter head. about Blacklisted/Non-Blacklisted
company. The certificate should be exactly in the same format as given in
Annexure-X1V of the tender document

14 | Total Turnover of the businessin F.Y-2020-21, 2021-22 & 2022-23 (Attach

copy of Audited Profit & Loss Account and B/S for the Financial Years
2020-21, 2021-22 & 2022-23}.

-

Page 56 of 75




15

Give details of the major similar contracts handled by the tendering
Company/Firm/Agency during last seven years {(ending last day of
month previous to the one in which applications are invited)

Sno Details of client Amount of | Contract period (From and
Work to}
completed
A
B
C

Documéhtf
Rs. 45 29 :

17

18

eacl ess .than Rs.22.65 Lacs/Annum (excludlng taxes)

wing: completlon of Three similar completed wui' ks costmg

19

Average Annual turnover of the bidder in last three Financial Years shall not be
less than Rs.16,98,521/-

20

Net Worth of the bidders should be positive for the FY 2022-23.

21

Minimum Working Capital of € 5,66,174/- for FY 2022-23.

22

All annexures have been signed as per tender document.

At

Page 57 of 75




Annexure-XVI

Bid Evaluation Criteria:

1.

Price bid/Schedule of Rate (SOR) of those bidders, who accepts and confirms to all the

terms and conditions of NIT without any deviation, will be opened after due notice to
eligible bidders. :

If there is any discrepancy between the words and figures, the amount in words shall
prevail.

Bidder is required to quote item wise rate and amount. The rates to be quoted by the
party should be inclusive of all duties, taxes, levies, entry tax etc. but excluding GST.
The GST will be extra and as applicable.

Incase Overall rate(Price Schedule-I + Price Schedule-II) quoted by two or more
bidders happens to be same , such bidders will be called to offer discount in sealed
envelope, based on maximum discount offered, L-1 bidder will be decided for placement
of work order.

Evaluation of price bids shall be on overall total basis (Price Schedule-I + Price
Schedule-II} and work shall be awarded to Overall Lowest L-1 bid.

It may be noted that, for evaluation purposes, if the tenderer does not quote rate for any
item, the same shall be taken based on the highest rate quoted by any of the other
tenderer. However, if such bidder happens to be lowest evaluated bidder, price of
unquoted items shall be taken as Nil and considered as included in the bid price.

RFCL may ask form 16A/26AS in support of work completion certificate for work orders
submitted in response to BQC.

RFCL reserves the right to accept or reject any tender including the lowest one, in part
or full, without assigning any reason whatsoever.

Splitting of Contract is not applicable.

Page 58 of 75




Annexure-XVii

OPERATION & MAINTENANCE
- MANUALFOR

2 X 240 KLD MBR SEWAGE TREATMENT PLANT

PROJECT: RECL TYPE - C TOWN SHIP

RAMAGUNDAM, KARIMNAGAR, }

TELANGANA.

@1@9@‘@\

Page 59 of 75




Effluent Flow rates:

The rate of Effluent generation is estimated to be 480 cubic meters per day.

Inlet Characteristics:

1 PH 6.5-85
2 BOD {mg/i) 100 - 350
3 COD {mg/l) 200 - 550
4 Suspended Solids(mg/!) 200 - 300
5 Ammonical Nitrogen {mg/1) 20-30

6 Total Phosphorus 10 Max
7 Oil & Grease (mg/1) 50 Max

Treated Characteristics:

1 PH 65-85

2 BOD {mg/l) <10

3 COD {mg/l) <50

4 Suspended Solids(mg/I) <5

5 Ammonical Nitrogen (mg/l) <5

6 Total Phosphorus <1

7 0il & Grease (mg/l) Below Detectable Limit
8 Fecal Coliform < 1000

&w&ﬂggﬂ

Page 60 of 75




OVERVIEW:

Membrane bioreactor is the combination of a membrane process like micro filtration or
ultra filtration with a biological waste water treatment process, the activated sludge
process. It is now widely used for municipal and industrial waste water treatment.

bioreactor

membrane
EE -

Clean water

micro--grganismms retained

Dissolved materiaks

Simple schematic describing the MBR process

When used with domestic wastewater, MBR processes can produce effluent of high quality
enough tobe discharged to coastal, surface or brackish waterways or to be reclaimed for urban
irrigation. Other advantages of MBRs over conventional processes include small footprint, easy
retrofit and.upgrade of old wastewater treatment plants.

It is possible to operate MBR processes at higher mixed liquor suspended solids (MLSS}
concentrations compared to conventional settlement separation systems, thus reducing the
reactor volume to achieve the same loading rate.

Two MBR configurations exist: internal/submerged, where the membranes are immersed in and
integralto the biological reactor; and external/side stream, where membranes are a separate unit
process requiring an intermediate pumping step.

A submerged membrane should be outer-skinned. in general, permeate is extracted by suction or,
less commonly, by pressurizing the bioreactor. In the external circuit, the membrane can be either
outer- or inner-skinned, and the permeate is extracted by circulating the mixed liquor at high
pressure along the membrane surface. In the later case, the concentrated mixed liquor at the feed
side is recycled back to the aeration tank.

P \QW

Page 61 of 75




Technical Specifications of Equipment’s:

SL.No Equipment Names Specifications

Coarse Bar Screen
Size 1000 mm X 1000 mm
Spacing 10 mm
MOC §58316
Make REPL

L Quantity 1 No
Fine Bar Screen
Size 1000 mm X 1000 mm
Spacing 8 mm
MOC 55316
Make REPL
Quantity 1 No
Drum Type Fine Screen
Capacity 30 m3/hr

2 Spacing 2-3mm
Make Auric
Quantity 2 Nos
Fine Screen Cleaning Pump
Capacity 3 m3/hr
Head 15 mtrs

3 Motor Rating 0.46 KW
Make Grundfos
Model cM
Quantity 1No
Stirrer Mechanism With Motar for Anoxic Tank
Capacity 1 HP

4 MOC 55304
Make REPL
Quantity 2 Nos
Raw Sewage Transfer Pumps
Capacity 12.5m3/hr
Head 15 mtrs

5 Motor Rating 2.2 KW
Model 2200 Cw
ake Kirloskar
Quantity 3 Nos
GE MBR System
Type Membrane Casattes

6 Model GE
Make SUEZ
Quantity 1 Set
Alum Dosing With Agitator
Capacity 0-10LPH
Model V-13

Page 62 of 75




7 Make ‘ Asia LMI
Dosing Tank 500 Ltrs
Quantity 1 No
Filtration Permeate Pumps With VFD :
Capacity 12 -19m3/hr
Head 15 mtrs

8 Motor Rating 2.2 KW
Model SPZHM
Make Kirloskar
Quantity 4 Nos
Air Blowers for MBR Tank
Capacity 120 m3/hr
Pressure 0.5 kg/cm2

9 Motor Rating 5HP
Model M 44
Make Everest /ABB
Quantity 3 Nos
Air Blowers forPAT 1 & PAT 2
Capacity 520 m3/hr
Pressure 0.5 Kg/cm2

10 Motor Rating 25 HP
Model
Make Everest /ABB
Quantity 2 Nos
Air Blowers for CT & SHT
Capacity 200 m3/hr
Pressure 0.5 kg/cm?2
1 Motor Rating 10 HP
Make Everest /ABB
Quantity 2 Nos
Coarse Bubble Diffusers
Size 90 mm Dia X 800 mm Long
12 Model PVC
Make Scogen
Quantity 20 Nos
Fine Bubble Diffusers
Size 90 mm Dia X 1000 mm Long
13 Model EPDM
Make Scogen
Quantity 66 Nos
NaOCL Dosing Pump with Tank ‘
Capacity 0-10LPH
Model V-13
14 Make Asia LMI
Dosing Tank Capacity 500 Ltrs
Tank HDPE
Quantity 2 Nos

A(

e

Page 63 of 75




Cytric Acid Dosing Pump
Capacity 0-10LPH
15 Tank Capacity 500 Lirs
: Pump Model M-13
Tank Moc HDPE
Quantity 2 Nos
Sludge Extraciion/Recirculation Pump
Capacity 40 m3 /hr
Head 12m
16 Motor Rating 3.7 Kw
Model SP3LM
Make Kirloskar
Quantity 3 Nos
1 Instrumentations
7 Quantity | : l 1 Lot
Interconnecting Piping & Valves
Model CPVC
18 Make Finolex
Quantity : | 1Lot
Back Pulse Water Tank With Leve] Switch
19 Capacity 100 Ltrs
Make REPL
Quantity 1 No
Polymer Dosing Pump
Capacity 0-10LPH
Tank Capacity 500 Ltrs
Stirrer Capacity 1 HP
Pump Model V-13
20 Tank MOC HDPE
Stirrer MOC SS304
Pump Make Asia LMI
Tank Make Sintex
Stirrer Make REPL
Quantity 2 Nos
Screw Pump
Capacity 2m3/hr
21 Pressure 45-55Kg/cm2
Make Alfa Helical
Model BAD 206
Quantity 2 Nos
Filter Press
Size 610 mm X 610 mm
22 Plates 18
Make Royal Precision
Quantity 1 No
UV System
Capacity | : I 25 m3/hr

Page 64 of 75




Head : : | 45m

23 Model : | KPDS 40/20A
Make . | Kirloskar
Quantity : | 3Nos

24 Treated Water Transfer Pumps
Capacity 25 m3/hr
Head 45 m
Model KPDS - 40/20A
Make Kirloskar
Quantity 3 Nos

BAR SCREEN CHAMBER:

The bar screen chamber is used to separate plastics and other non-decomposable matter from
incomingwaste water to prevent clogging of pipelines and pumps thereby causing break-downs.

The bar screen chamber consists of two screens i.e., a coarse screen followed by a fine screen which
areinverted at an inclined angle.

The bar screen chamber is to be at a suitable overflow height to the equalization tank.

Inlet pipe for the STP.
Debris (plastic bags, paper cups, condoms, sanitary napkins, paper dishes, etc.) gets
trapped here.Muck (sediment in sewage) accumulates and blocks the grill {if not cleaned

regularly)

A QDQ/QQ@XD\ | : Page 65 of 75




Grill Must be cleaned regularly to avoid a build-up of debris {2) and muck {3).
Screened sewage. If the screen (4) is maintained well, this would be free of any large
articles.Outlet pipe {(goes to the Equalization Tank)

Platform with weep holes. The STP operator stands here to rake the debris (2). He also uses the
platformas a drip-tray for the{collected debris

EQUALIZATION/COLLECTION TANK:

Flow equalization is the process of mitigating changes in flow rate through a portion of a system
by providing storage to hold water when it is arriving too rapidly, and to supply additional water
when it is arriving less rapidly than desired. In treating wastewater, the rate at which the waste
arrives at the treatment process might vary dramatically during the day, so it is convenient to
equalize the flow beforefeeding it to the various treatment steps. In either case, the engineering
issue is deciding how large an equalization basin is required to allow a steady, the treatment
processes to operate with a steady, average flow.

The sewage from the bar screen chamber and oil, grease and grit trap comes to the equalization
tank. The equalization tank is the first collection tank in an STP. Its main function is to act as
buffer: To collectthe incoming raw sewage that comes at widely fluctuating rates, and pass it on
to the rest of the STP ata steady {average) flow rate. During the peak hours, sewage comes at a
high rate. The equalization tankstores this sewage, and lets it out during the non-peak time when
there is no/little incoming sewage.

This is mandatory for two reasons:
It keeps the raw sewage aerated, thereby avoiding septicity and suppressing odor generation.

It keeps solids in suspension and prevents settling of solids in the tank, thereby reducing
frequency ofmanual cleaning of the tank.

The tank may be of any shape, provided it permits placement of air diffusers for full floor
coverage anduniform mixing over the entire floor area. The diffusers should be retrievable:
individua! diffusers {or sets of diffusers) may be lifted out and cleaned for routine maintenance.
This will reduce frequency of shut down of the Equalization tank for manual cleaning purposes.

if membrane diffusers are used, they will fail frequently, due to the repeated cycles of
expansion and contraction caused by fluctuating water levels in the equalization tank.
Therefore, only coarse bubblediffusers must be used in the equalization tank.

DRUM TYPE FINE SCREEN:

The smallest type of screening in wastewater treatment is micro screening. These screens are
typicallylow-speed drum screens. The drums are lined with filtering fabrics with openings of 10
to 35um. Wastewater enters the drum, and the retained solid waste is collected and disposed
of

%M

Page 66 of 75




ANOXIC TANK:

Anoxic zones in wastewater are useful for nitrogen removal. Some wastewater has a high nitrate
and nitrite content, and the treatment process must break down those compounds to avoid
- causing nutrientpollution when the plant discharges its effluent back into the environment.

in anoxic zones, when bacteria break down the nitrogen products, the separation of the
molecules releases oxygen, which the bacteria need to thrive. Because the biodegradation of
nitrogen productsnaturally releases oxygen, the bacteria in anoxic ta nks like denitrification
basins do not require supplemental oxygen from diffusers or surface aerators.

PRE - AERATION TANK:

From the Collection Tank the waste water is pumped to aeration tank where oxygen is
mixed withwater by means of floating aerator system.

To understand the system, the following terms must be understood:
(1} BACTERIA: Bacteria are single celled prokaryotic organisms. Their usual mode of reproduction

is bybinary fission. Generally a bacterial cel! contains 80% water and 20% dry material, out of
which 90% is organic & 10% is inorganic.

{If) BIO CHEMICAL OXYGEN DEMAND: (BOD) It is the demand of dissolved oxygen by bacteria
and othermicrobes in the bio- chemical oxidation of Organic matter.

(1) VIXED LIQUOR SUSPENDED SOLIDS: (MLSS) The suspended solids concentration is the
Aeration tank is referred as Mixes Liquor SS. It is an index of the mass of active micro organisms
in the Aeration tank. As illustrated before MLSS in aeration tank indicates the presence of both
active and dead bacterial cells. The level of MLSS that has to be maintained depends upon the
desirability of treated water quality. MLSS level of 3500 - 5000 mg Jlit would be optimum In a
Extended type aeration tank.

{IV) RETURN ACTIVATED SLUDGE (RAS): The purpose of the return of activated sludge to Anoxic
tank from Sludge Sump is to maintain a sufficient concentration of activated sludge in the tank so
that required degree of treatment can be obtained in the limited time interval.

(V) FOOD TO MICROBES RATIQ (F/M}): It is the ratio between amounts of Organic material
available to microbial population. In other words it is the ratio between BOD in Kg's and MLSS in
Kg’s. A proper F/M can be achieved by increasing or decreasing the rate of Return Activaied Sludge
(RAS) from Secondary Clarifier. Optimum F/M for an Extended Aeration type ASP is 0.1 - 0.15.

{Vi) NUTRIENTS: To continue reproduction & stabilization of organic matter, an organism must

¢¢4 M Page 67 of 75




have (a)a source of energy (b) carbon for the synthesis of new cellular material {c} Inorganic
elements such as nitrogen, phosphorus, sulphur, potassium, calcium and magnesium. For
deriving energy bacteria use light and other chemical reaction as a source. Carbon is derived
_ from organic matter and atmospheric CO2.

MEBR TANK:

In the MBR process, membranes act as a solid-liquid separation device, keeping the
biomass within the bioreactor before discharging the treated effluent to the nature.
Basically, they take the place of clarifiers used in the conventional activated sludge {(CAS)
process.

Both micro- (MF) and ultrafiltration (UF) membranes can be used in MBR applications.
Typically, UF membranes are the preferred choice because of their superior separation
characteristics (thus, being able to remove some colloids and viruses as well) and lower
fouling tendency {because of the smaller pore size, they have a lower risk of pore clogging).
There are three types of membrane geometries used for MBRs:

Hollow fibre (HF);

1.
2. Flat sheet (FS);
3. Tubular {or multi-tubular, MT).

Other configurations, such as spiral-wound (SW), are not suitable to MBR applications
because of their sensitivity to suspended solids contents.

The crucial function of membranes is to separate solids from a liquid. In activated
sludgefacilities, this is traditionally accomplished using secondary clarifiers.

Two process configurations are possible:

e Submerged MBR, in case vcuum-driven membranes are used (like PCl HF-Zmbr2 Series);

Return Activated Sludge (RAS)

Membrane fitration tank

» Side stream (or external) MBR, in case pressure-driven membranes are used (like PCI
A-Series).

Page 68 of 75




Return Activated Sludge (RAS)
4' Internal
recirculation

loop

Membrane filtration unit

Smaller Footprint:

Large clarifiers no longer are needed. A smaller often rectangular shaped chamber, fitted
with the membrane cassettes replaces the secondary clarifier whose size is governed by
hydraulic and solids loading. On top, because of the higher biomass concentrations that can be
sustainedwithin the bioreactors, the same total mass of solids is stored in a smaller tank,
resultin g in up to 50% smaller footprint.

High-Quality Effluent:

In comparison to the activated sludge (CAS) process, the effluentis free of suspended
solids and reduced bacteria and viral content. Therefore, minimum disinfection is required.

Therefore, the MBR process easily allows the treated effluent to be discharged to sensitive
receiving bodies or to be reclaimed for applications such as urban irrigation, utilities or
toilet flushing.

Higher Automation Capahilities:

The operation of the MBR systern can be fully automated, minimising operators
intervention that are typically required for conventional treatment piants. This means that
the MBR process can be easily implemented also in decentralized sites.

TREATED WATER TANK:

Required storage capacity may be met by use of elevated or ground storage. Elevated storage,
feeds thewater distribution system by gravity flow. Storage which must be pumped into the
system is generally inground storage tanks. STP treated water storage, which is usually part of a
water treatment plant, is notincluded in computing storage unless sufficient firm pumping
capacity is provided to assure that the storage can be utilized under for grading and flushing
purpose, and then only to the extent of storage inexcess of the 24-hour requirements of the
treatment plant. STP treated water storage is used to supply peak water demand rates in excess
of the production rate, and to provide a reserveir for plant use, filterbackwash supply, and water
supply to the system for short periods when plant production is stopped because of failure or
replacement of sorme component or unit of treatment.

PN e

Page 69 of 75




SLUDGE HOLDING TANK:

Sludge holding tanks provide storage of biosolids and can serve as a location for thickening
before further processing or disposal. Mixing in sludge holding tanks provides uniform sludge
concentration,prevents sludge stratification, and ensures a homogeneous feed to dewatering
equipment.

Pumps

Pumps must be monitored regularly, correctly and accurately according to a specific
plan which is made by specially trained personnel. The following six parameters should be
regularly monitored to understand how a pump is performing:

ke we e

6.

Suction pressure {Ps}
Discharge pressure {Pd)
Flow (Q)

Pump speed (N)

Pump efficiency (n)
Power.

The advantages regular monitoring of the pumps are

1.
2,

No dismantling of the pump is necessary.

Offers cost savings and energy savings by increasing the pump availability and
reliability coefficients for pumps.

The time to maintain the pump set maybe predicted and planned more
accurately and in a qualified manner in line with predictive and planned
maintenance strategies.

If a flow meter is installed to measure process liquid flow, then the pump
monitor isable to verify the accuracy of the meter readings by calculating ‘Q/ from
the empirical formula for power ‘P’.

Page 70 of 75




in addition, it is very important to monitor some other conditions for centrifugal pump
duringnormal operation such as:-

1. Vibration monitoring.
2. Oil level and schedule oil Analysis

Routine inspections

Perform the following tasks whenever you check the pump during routine inspections:
¢Check the level and condition of the oil through the sight glass on the bearing frame.
*Check for unusual noise, vibration, and bearing temperatures.

*Check the pump and piping for leaks.

* Analyze the vibration.

-lhspect the discharge pressure.